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LIFE WITH 
SPASTICITY DOESN'T 

HAVETOBEAN 
OCCUPATIONAL 

HAZARD. 
To the patient with spasticity daily living is often 

distressing - sometimes hazardous. 
LIORESAL (baclofen) is.one of the most effective agents 

for the treatment of spasticity associated with Multiple 
Sclerosis and spinal cord injury/disease and, unlike 
diazepam, oversedation is rarely a problem.1'"' ,4' 

Help your patient experience a less hazardous daily life. 

LIORESAL 
(Baclofen) 

For Spasticity 
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,(TM) Counterpoint̂  EMG/EP.The Powerful Partnership. 
Dantec's special 40 year partnership 
with leading electromyographers the 
world over has consistently produced 
superior EMG/EP technologies. 

Now Counterpoint offers a power
ful array of software applications for 
the toughest tasks, including a practical 
power spectrum tool and a new genera
tion of jitter analysis. 

We shortened patient examination 
time. And ensure accurate results, too. 
By enhancing Counterpoint with the 

most powerful signal processor and 
highest quality components available. 

Yet surprisingly, Counterpoint is 
easy to use and compact, making it 
ideal for clinics. Even data is formatted 
for convenient storage in an IBM 
PS/2* environment. 

Dantec promises comprehensive 
support, with a nationwide sales and 
service network that provides training, 
applications support and a fast 
response to all customer calls. 

Counterpoint is a trademark of Dantec A/S 
Trademark of IBM Corporation 

For more details, talk to the EMG/EP 
specialists at Dantec. Call us at 
(416) 298-2091 in Ontario. 

DANTEC 
Dantec Electromedical and 
Scientific Equipment Ltd. 
140 Shorting Road, 
Scarborough, Ontario 
MIS 3S6, Canada 
Telefax: (416) 298-5704 
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| TEGRETOL conventionnel 

I TEGRETOL CR 

Vous pouvez maintenant diminuer les fluctua
tions quotidiennes dans les niveaux plasmatiques 
responsables d'effets secondaires genants relies aux 
pics. Adoptez le nouveau Tegretol CR.1'2,3,4'5 

Tegretol CR est la premiere formulation de 
carbamaz6pine a liberation controls, de sorte 
qu'il procure des niveaux sanguins plus constants et 
cela d'une maniere plus fiable que le Tegretol 
conventionnel. Cet effet regulateur du Tegretol CR 
peut contribuer a produire un type plus stable de 

fonction cognitive.3 

En outre, la posologie b.i.d. commode du 
Tegretol CR ameliore I'observance. Les comprimes 
a 200 mg et 400 mg sont facilement divisibles pour 
faciliter le titrage. 

Les epileptiques peuvent enfin beneficier 
d'une excellente tolerabilite sans perte d'efficacite 
anticonvulsive. 

Pour attenuer le probleme des effets secon
daires indesirables, adoptez le Tegretol CR. 

TEGRETOL CR 
carbamaz6pine USP 

La tolerabilite peutfaire toute la difference. 

Geigy 
PAAB 
CCPP 
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TM Concerto 
16-32 Channel Quantitative EEG and EP System... 
The Dantec Concerto is a new EEG/EP 
system that combines the simplicity of 
traditional equipment with all the 
advantages of quantitative EEG and EP. 

Concerto's innovative ways of data 
acquistion, display, analysis and storage 
allow you to perform highly sensitive 
and more efficient examinations. 

Concerto records up to 32 channels 
of EEG, EP or supplementary data. All 
traces are displayed with the same 
appearance as conventional recordings. 

Approaching "paperless" EEG 
Concerto allows you to select any sig
nificant segment for printing on the 
unique strip chart printer. 

Evoked Potentials are recorded 
from routine single channel to sophisti
cated 32-channel short latency and 
cognitive EP's. 

Concerto's powerful processing 
capabilities offer total user-flexibility 
during recording and interpretation. Its 
many advantages include: Montage re
definition, digital filtering of all EEG/ 
EP data, test annotation for quick 
location of data or auto-paging to 
rapidly scan through the record, flexible 
protocols for preset testing or modified 
protocols for detailed control, video 
monitoring for correlation of clinical 
and electrographic events. 

DANTEC 

Concerto allows you to create your 
own statistical files for comparisons 
between a patient and a group, or 
between two groups, as well as mapping 
to visualize distribution of statistical 
results or power spectra or amplitudes of 
any epoch length or combination of 
epochs. 

For more details, talk to the EEG/EP 
specialist at Dantec. Call us at 
(416)298-2091 in Ontario. 

Dantec Electromedical and 
Scientific Equipment Ltd. 
140 Shorting Road 
Scarborough, Ontario 
MIS 3S6, Canada 
Telefax: (416) 298-5704 

INNOVATIONS IN TUNE WITH MEDICINE 
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Without A Computer Degree 
You don't have to be a keyboard expert to operate your EP/EMG system. The 

Nihon Kohden Neuropack Four and Neuropack-Four mini operate at the touch 
of a button. (Of course, full computer interaction is available, if desired, through 
the standard RS-232C interface.) Operation is so simple you can concentrate on 
the patient rather than the system. And it's fast. NK's Neuropack systems are 
testing before other systems are online. 

Another reason so many professionals are choosing Nihon Kohden is the excep
tional performance in both EP and EMG modes on the same instrument, without 

compromising either function. Previously, this kind of performance was only 
available on instruments costing thousands of dollars more. 

Ease-of-use, outstanding performance and cost-effectiveness have made 
Nihon Kohden the world leader in EEG. Now, these same benefits are yours 
for EP and EMG. 

Get full details on Nihon Kohden Neuropack Four and Neuropack-Four 
mini systems today. You'll find they combine the simplicity, quality and 
capabilities you want with the features you need. Features such as high
speed thermal array printer, floppy disk drive for patient data storage, dual 
time base analysis and integrated stimulators. 

Call now to (800) 325-0283, (800) 423-2078 in California or (800) 443-2406 in 
Canada. Or write Nihon Kohden America, Inc., 17112 Armstrong Avenue, Irvine, 
CA 92714. FAX: (714) 250-3210. 

C^NK 
• • • NIHON KOr NIHON KOHDEN AMERICA, INC. 

International Office: Nihon Kohden Corp., 31-4, Nishiochiai 1-chome, Shinjuku-ku, Tokyo 161, Japan, 
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PARLODEL® Because aualitv of life is the issue 
fhromnrrintine mesylate! ^ *J 
(bromocriptine mesylate) 

ACTIONS Parlodel (bromocriptine mesylate) is a dopamino-
mimetic ergot derivate with D2 type dopamine receptor agonist 
activity, and has also Di dopamine receptor antagonist 
properties. The dopaminomimetic activity of bromocriptine 
in the striatum is considered responsible for the clinical 
benefits seen in selected patients with Parkinson's disease, 
when low doses of the drug are gradually added to levodopa 
therapy in patients on long-term treatment who develop late 
side effects of levodopa or no longer respond to the medi
cation. Excessive dopaminomimetic drive may, however, 
provoke psychotic and other adverse reactions. 

The extreme variability in G.I. tract absorption and the 
extensive and individually variable first-pass metabolism are 
responsible for the broad variability in plasma concentra
tions of bromocriptine and, in part, for the variability in 
dose response. 

INDICATIONS* Parkinson's Disease: Parlodel (bromocriptine 
mesylate) has been found to be clinically useful as an adjunct 
to levodopa (usually with a decarboxylase inhibitor), in the 
symptomatic management of selected patients with Parkin
son's disease who experience prominent dyskinesia or wea
ring off reactions on long-term levodopa therapy. 

Patients on long-term treatment who are beginning to 
deteriorate on levodopa therapy may be controlled by redu
cing the dose of levodopa and adjusting the frequency and 
schedule of drug administration. Patients maintained on 
optimal dosages of levodopa who still experience prominent 
dyskinesia and/or end-of-dose failure may benefit from the 
concomitant use of Parlodel, by decreasing the occurrence 
and/or severity of these manifestations. Since rapid escala
tion of bromocriptine doses causes severe adverse reac
tions, it is recommended to combine a slow increase of Par
lodel, usually with a concomitant, gradual and limited 
reduction of levodopa dosage. Continued efficacy of bromo
criptine for more than two years has not been established 
and there is some evidence that its efficacy tends to wane. 
Evidence available indicates that there is no consistent 
benefit from bromocriptine in patients who have not respond
ed previously to levodopa, and studies have shown signifi
cantly more adverse reactions in bromocriptine-treated 
patients than in patients treated with levodopa. Parlodel is 
not recommended in the treatment of newly diagnosed 
patients or as the sole medication in Parkinson's disease. 

CONTRAINDICATIONS Other than sensitivity to ergot alkaloids, 
no absolute contraindications to treatment with Parlodel 
(bromocriptine mesylate) are known. For procedure during 
pregnancy see "Use in Pregnancy" under Precautions. 

WARNINGS Long-term treatment (6-36 months) with Parlodel 
in doses of 20 to 100 mg/day has been associated with pul
monary infiltrates, pleural effusion and thickening of the 
pleura in a few patients. Where Parlodel was discontinued, 
these changes slowly reverted to normal. 

PRECAUTIONS Parlodel (bromocriptine mesylate) may cause 
hypotension, primarily postural: periodic monitoring of the 
blood pressure, particularly during the first days of therapy, 
is advisable. In some patients dizziness (vertigo) may occur 
with Parlodel: patients should therefore be cautioned against 
activities requiring rapid and precise responses, such as 
driving an automobile or operating dangerous machinery, 
until their response has been determined. 

Care should be exercised when administering Parlodel 
concomitantly with phenothiazines or antihypertensive 
agents. Due to drug interaction at the receptor site, dosage 
should be adjusted accordingly. 

Alcohol should be avoided during treatment with Parlodel. In 
some patients, the concomitant use of Parlodel and alcohol 
has given rise to alcohol intolerance and an increase in the 
severity and incidence of Parlodel's possible adverse 
reactions. 

Parlodel should always be taken with food. In cases 

where severe adverse effects, such as nausea, vomiting, 
vertigo or headaches are severe or persisting, the therapeutic 
dosage of Parlodel should be reduced to half of one tablet 
daily (1.25 mg) and increased gradually to that recommen
ded. The dopamine antagonist domperidone may be useful 
in the control of severe gastrointestinal side effects in 
parkinsonian patients receiving Parlodel (see Drug 
Interactions). 

As with all medication, Parlodel should be kept safely out 
of the reach of children. 

Use in Pregnancy: If the patient wishes to become pregnant, 
Parlodel (bromocriptine mesylate) should be stopped as 
soon as possible after conception is suspected. In this event 
immunological confirmation should be done immediately. 
When pregnancy is confirmed, Parlodel, like all other drugs, 
should be discontinued unless, in the opinion of the treating 
physician, the possible benefit to the patient outweighs the 
potential risk to the fetus. 

In human studies with Parlodel (reviewed by Turkalj, I.), 
there were 1410 reported pregnancies, which yielded 1236 
live and 5 stillborn infants from women who took Parlodel 
(bromocriptine mesylate) during early pregnancy. Among the 
1241 infants, 43 cases (31 minor and 12 major) of congenital 
anomalies were reported. The incidence (3.46%) and type of 
congenital malformations and the incidence of spontaneous 
abortions (11.13%) in this group of pregnancies does not 
exceed that generally reported for such occurrences in the 
population at large. 

Use in Parkinson's Disease: Use of Parlodel (bromocriptine 
mesylate), particularly in high doses, may be associated 
with mental confusion and mental disturbances. Since 
patients with Parkinson's disease may manifest varying 
degrees of dementia, caution should be exercised when 
treating such patients with Parlodel. 

Parlodel administered alone or concomitantly with levodopa 
may cause visual or auditory hallucinations. These usually 
resolve with dosage reduction, but discontinuation of Parlodel 
may be required in some cases. Rarely, after high doses, 
hallucinations have persisted for several weeks following 
discontinuation of Parlodel. Caution should be exercised 
when administering Parlodel to patients with a history of 
myocardial infarction, particularly if they have a residual 
atrial, nodal or ventricular arrhythmia. 

Symptomatic hypotension can occur and, therefore, caution 
should be exercised when administering Parlodel, particularly 
in patients receiving antihypertensive medication. Periodic 
evaluation of hepatic, hematopoietic, cardiovascular and 
renal function is recommended. 

Drug Interactions: The concomitant use of erythromycin 
may increase bromocriptine plasma levels. 

Domperidone, a dopamine antagonist, may cause increases 
in serum prolactin. In so doing, domperidone may antagonise 
the therapeutically relevant prolactin lowering effect of Par
lodel. It is possible that the antitumorigenic effect of Parlo
del in patients with prolactinomas may be partially blocked 
by domperidone administration. 

ADVERSE REACTIONS The most frequently observed adverse 
reactions are nausea, vomiting, headache and gastrointestinal 
side effects such as abdominal pain, diarrhea and consti
pation. All these effects may be minimized or even prevented 
by giving small initial doses of bromocriptine and by taking 
it with food. 

Postural hypotension which can, on rare occasions, lead 
to fainting and "shock-like" syndromes has been reported in 
sensitive patients. This is most likely to occur during the 
first few days of Parlodel treatment. 

When bromocriptine is added to levodopa therapy, the 
incidence of adverse reactions may increase. The most 
common newly appearing adverse reactions in combination 
therapy were: nausea, abnormal involuntary movements, 

hallucinations, confusion, "on-off" phenomenon, dizziness, 
drowsiness, faintness, fainting, vomiting, asthenia, abdominal 
discomfort, visual disturbance, ataxia, insomnia, depression, 
hypotension, shortness of breath, constipation and vertigo. 

Less common adverse reactions include anorexia, 
anxiety, blepharospasm, dry mouth, dysphagia, edema of 
the feet and ankles, erythromelalgia, epileptiform seizures, 
fatigue, headache, lethargia, mottling of skin, nasal stuffi
ness, nervousness, nightmares, parethesia, skin rash, uri
nary frequency, urinary incontinence, urinary retention and 
rarely signs or symptoms of ergotism such as tingling of 
fingers, cold feet, numbness, muscle cramps of feet and 
legs or exacerbation of Raynaud's syndrome. 

Abnormalities in laboratory tests may include elevation of 
blood urea nitrogen, SGOT, SGPT, GGPT, CPK, alkaline phos
phatase and uric acid, which are usually transient and not 
of clinical significance. 

The occurrence of adverse reactions may be lessened by 
temporarily reducing dosage to one-half tablet two or three 
times daily. 

SYMPTOMS AND TREATMENT OF OVERDOSE There have 
been several reports of acute overdosage with Parlodel (bro
mocriptine mesylate) in children and adults. No life threate
ning reactions have occurred. Symptoms reported included 
nausea, vomiting, dizziness, drowsiness, hypotension, 
sweating and hallucinations. Management is largely sympto
matic; the cardiovascular system should be monitored. 
Metoclopramide can be used to antagonize the emesis and 
hallucinations in patients who have taken high doses. 

DOSAGE AND ADMINISTRATION Parlodel (bromocriptine 
mesylate) should always be taken with food. 

Although Parlodel (bromocriptine mesylate) has been found 
clinically useful in decreasing the severity and frequency of 
"on-off" fluctuations of late levodopa therapy, the decision 
to use bromocriptine as adjunctive treatment and the selection 
of dosage must be individualized in each case. A low dose 
is recommended. The initial dose of Parlodel is one half of a 
2.5 mg tablet (1.25 mg) at bedtime with food to establish 
initial tolerance. Thereafter, the recommended dosage is 
2.5 mg daily in two divided doses, with meals, (half a 2.5 mg 
tablet twice daily). The dosage may be increased very 
gradually, if necessary, by adding an additional 2.5 mg per 
day, once every 2 to 4 weeks, to be taken always in divided 
doses with meals. Increments should usually not exceed 
2.5 mg. Clinical assessments are recommended at two week 
intervals or less during dosage titration, to ensure that the 
lowest effective dosage is not exceeded. The usual dosage 
range is from a few milligrams to 40 mg daily in two or three 
divided doses with meals. The median dose varies with the 
experience of individual investigators, but can be around 
10 mg daily or higher During initial titration it is recommended 
that the dosage of levodopa should be maintained, if possible. 
Subsequently, it might be desirable to combine a slow 
increase of bromocriptine with a concomitant, limited and 
gradual reduction of levodopa. 

AVAILABILITY 
TABLETS each containing 2.5 mg bromocriptine, as mesylate, 
available in bottles of 100. 
CAPSULES each containing 5 mg bromocriptine, as mesylate, 
available in bottles of 100. 

'For information on other approved indications, please 
consult the Parlodel product monograph, available to 
physicians and pharmacists on request. 

SANDOZ 

Sandoz Canada Inc. 
P.O. Box 385 

Oorval, Quebec H9R 4P5 

see pages ifc, i 
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Irrigation, 
Coagulation, 
Cutting. 

Now the 
Malis* CMC-II 
System 
has it all. 

Now you can add the benefits of 
flow-controlled irrigation to the 
smooth, clean coagulation of the 
Malis CMC-II Bipolar Coagulator. 

The new Malis CMC-II Irrigation 
Module delivers sterile saline ex
actly when and where you want it 
through the Malis Irrigation Forceps. 

Add these to the many other fea
tures of the Malis System, such as 
its exclusive computer-generated 
aperiodic waveform that reduces 

tissue charring and vessel perfo
ration; the precision bipolar cutting 
and coagulating forceps; and our 
sterile, disposable bipolar cord. 

Your Codman representative will be 
glad to demonstrate the compo
nents of the versatile Malis CMC-II 
Bipolar System. Call toll free: 
Ontario 1-800-461-7693, all other 
provinces 1-800-461-7664/ 
Fax 705-743-0543. Codman Canada, 
Peterborough, Ontario K9J 7X2. 

Codman 
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There's a new trend in treating 
Parkinson's disease. 
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